ITEM NO. PART NUMBER DESCRIPTION QY.
1 780-02-0001-84 84" BOTTOM JAW 1
2 657-3-0032-72 PIN 2
3 778-03-0031 TOP PIN 2
4 HW-.375-16 NYL 3/8 - 16 NYLOCK NUT 10
5 HW-.25-20X2.0 G5 1/4 X 2.00 BOLT 8
6 HW-.25-20 NYL 1/4"-20 NYLOCK NUT 8
7 HW-.375-16X1.0BHS 3/8-16X1" BUTTON HEAD SCREW 4
8 HW-.375 USS FW 3/8" FLAT WASHER 4
9 657-02-0100 2.5 X 10 CYLINDER 2
10 657-3-0200 CYLINDER COVER 2
11 AU-03-9990-80RB90 90° MALE FLAT FACE COUPLER 1
12 AU-03-9991-80RB90 90° FEMALE FLAT FACE COUPLER 1
13 778-03-25001 ROCK AND SCRAP GRAPPLE MACHINE HOSE 2
14 HSL-375 3/8"HOSE SLEEVE 1
15 778-03-25002 ROCK AND SCRAP GRAPPLE HOSE 2
16 778-03-25003 ROCK AND SCRAP GRAPPLE HOSE 2
17 H375-FT21-6-8 -8 MORB X-6 M JIC 6
18 H250-FT6JIC-T -6 MJIC BULKHEAD T-FITTING 2
19 H250-FT6JIC-SE -6JIC STREET ELBOW 2
20 778-02-0002 TOP JAW 2
21 778-02-0003 STEP/COVER 1
22 778-03-0033 PIN 4
23 HW-.375-16X2.5 G5 3/8-16 X 2.50 GRADE 5 BOLT 8
24 HW-.125-NPTS GF .125 STRAIGHT GREASE ZERK 4
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